


 

  

 
4th Draft Section 208 Water Quality Management Plan Amendment 
  

Tri-City Regional Sanitary District 
Wastewater Collection and Treatment System 
Designated Management Agency 
Gila County, Arizona 
  
 
 
 
December 2019 
(August 2019 3nd Draft Revised) 
 
 
 
 
 
 
 
 
 
 
Prepared For (Applicant): 
 
Tri-City Regional Sanitary District (TRSD) 
 
5515 S. Apache Ave., Suite 200 
Globe, AZ 85501-4430 
 
P.O. Box 2198 
Claypool, AZ  85532-2198 
 
 
 
 
Prepared By: 

 
 
 
 
 
 

Pacific Advanced Civil Engineering, Inc.  
8723 E. Via de Commercio #B-102 
Scottsdale, AZ 85258 
(480) 991-3595 
 
 
 
 
Contact Persons: 
Michael G. Krebs, PE PACE JN A128 
Duong Do, PE 



A128 TRSD 208 WQMP Amendment – 4th Draft ii
[...]
 Residential parcels with multiple units or structures were quantified with additional EDUs as 

required.
 Parcels classified as “mobile homes” are assumed (by the Gila County Assessor’s office) to have 

one (1) connection per parcel where the main line meets the property, however, for the purpose 
of estimating the EDU count and projecting wastewater flows, each individual mobile home was 
assessed 1 EDU.

 Improvements on Possessory Rights (IPR) parcels were considered to have separate 
connections for each leased lot within a parcel containing IPR.

 Commercial, industrial, and vacant property EDUs were estimated on gross acreage of the 
parcel.

Once the parcel guidelines were determined, the parcels were categorized for the purpose of 1) 
estimating potential wastewater flows and 2) calculating “frontage” for use in the assessment district 
process.  The following Table 6 summarizes the categories, subcategory/descriptions and EDU 
calculation factors used.



A128 TRSD 208 WQMP Amendment – 4th Draft 2-7
Section 2 – Project Description

Table 6 – EDU Assessment
  
Category Subcategory / Descriptions EDU Calculation Factor

“Parcels With Frontage”
(parcels that have at least one EDU and are adjacent to or 
within 300 ft of the proposed pipeline)
“Parcels Without Frontage”
(parcels that have at least one EDU and are adjacent to or 
within 300 ft of the proposed pipeline)
“ROW Parcel”
(Parcels that will be requested to grant ROW for other 
parcels without frontage to receive service)

Occupied

“Dependent on ROW Parcel”
(parcels that require other parcels to grant ROW to 
receive service)

Residential
1 EDU

Commercial
7.5 EDU/acre

Industrial 
3.75 EDU/acre

Vacant 
Uninhibited parcels within the area that are adjacent to or 
within 300 ft of the proposed collection line. May be a 
ROW parcel or Dependent on ROW Parcel.

Residential
<0.33 acre = 1 EDU
>0.33 acre = 3.75 EDU/acre

2.2.3.3 Land Use
Using the methodology described above, EDU estimates for all included parcels were summarized by 
land use type in the following Table 7.  

Table 7 – TRSD Total Estimated EDU Count by Land Use Type

Land Use Type Phase I EDU Phase II EDU Phase III EDU Total EDU
Residential 648 434 546 1,628
Residential Mobile 84 212 46 342
Residential IPR 74 0 0 74
Commercial 174 147 138 460
Industrial 30 62 1 93
Vacant Mobile 1 3 0 4
Vacant IPR 0 0 0 0
Vacant 339 388 343 1,070
Other 24 5 9 38

Totals 1,374 1,251 1,084 3,709

2.2.3.4 Wastewater Flow Calculations

2.2.3.4.1 Design Flow
ADEQ requires a value of 80 gallons per capita per day per individual residing in a dwelling for a 
wastewater collection system under AAC R18-9-E301(D) and AAC R18-9-B301(K), excluding peaking 
factors.  Using this value with the estimate of Census 2010 Persons/Housing Units of approximately 2.07 
(Table 4, Line 3 of (Total TRSD) provides a calculation of about 165 gallons per day (GPD)/EDU.  To 
account for any possible variance due to the nature of the methodology applied, a buffer is being applied.  
While the parcel research method accounts for Gila County data as well as aerial surveys, there is the 
possibility of variances when only working with conceptual planning information for the 3,000+ parcels.  
To estimate the projected wastewater flows for this new collection system, a design 175 GPD/EDU will be 
used.  

2.2.3.4.2 Future Wastewater Flow Projections (Reasonable Growth)
Table 8 shows a summary of projected EDUs, flow projections and the estimated population that will be 
served for each phase of the TRSD wastewater collection and treatment system.  



A128 TRSD 208 WQMP Amendment – 4th Draft 2-8
Section 2 – Project Description

Table 8 – TRSD Total EDUs and Wastewater Flow Projections by Phase

Phase EDU Flow Capacity (GPD) Estimated Population
Phase I 1,374 240,402 2,457
Phase II 1,251 218,925 2,535
Phase III 1,084 192,442 1,741

Totals at Full Buildout 3,709 651,768 6,733

The parcel research methodology used to estimate EDU and flow projections considers the status of the 
community.  So when considering future flow projections and planning capacity, a significant factor is the 
vacant properties.  Although there are various reasons that these are vacant and as discussed in Project 
History on page 1-3, many properties may be left vacant because of the lack of sewer service leading to 
deterioration of the community value by a large amount of abandoned homes.  Table 7 – TRSD Total 
Estimated EDU Count by Land Use Type shows that 1,070 of the total estimated EDUs are vacant 
properties.  Instead of using projected population for the preliminary/conceptual planning, these vacant 
properties are being considered reasonable growth.  With the installation of a collection and treatment 
system, thereby having a positive impact on the community, will bring value to the area and potentially 
create an atmosphere supportive of property development.

Table 9 below shows the percentage of vacant properties which allows for approximately 25% capacity as 
reasonable growth.

Table 9 – TRSD Reasonable Growth Estimates

Flow Type Flow Capacity 
(GPD) EDU

Residential 141,050 806
Commercial / Industrial / Other 99,400 568

Total 240,4501 1,374

Parcel Type Flow Capacity 
(GPD) EDU

Vacant With Frontage 36,750 210
Vacant Without Frontage 22,750 130

Total 59,5001 340
Reasonable Growth

Vacant Parcels Total Flow Estimate (GPD) 59,500
Total Flow Estimate (GPD) 240,450

Estimated Growth 25%
1Estimated based on 175 GPD per EDU

2.2.4 Current & Future Conditions Summary

As discussed, the estimated population annual growth of 3% (estimated using the EJSCREEN) is a high 
estimate based on the review of the documented population of the surrounding areas.  Without precise 
population records for the TRSD, wastewater flows were estimated by the evaluation and calculation of 
EDUs.  For the preliminary/conceptual planning, reasonable growth was then projected by the amount of 
existing vacant properties within the TRSD DMA that will have a centralized wastewater collection and 
treatment system available and are more likely to be built upon, sold, etc. to bring flows and population to 
the area.  



A128 TRSD 208 WQMP Amendment – 4th Draft 3-1
Section 3 – Wastewater Treatment Facility

3  Wastewater Treatment Facility
3.1 Wastewater Treatment Facility

3.1.1 Location

The New TRSD WRF will require land acquisition of approximately 5-10 acres to have enough area for 
the infrastructure itself, and to satisfy ADEQ setback requirements.  TRSD has been in discussions with 
BHP regarding the acquisition (by purchase or lease) of property near Gila County Assessor’s parcel 
number 207-23-001C as a potential site.  The parcel is located within the area of Russell Road (southern 
portion of TRSD).  Exhibits 2 and 3 show the proposed location and a conceptual layout of the new TRSD 
WRF (Appendix G).

3.1.2 Type of Facility

The proposed new 0.65 MGD (at full buildout) facility will be a modular design using the membrane 
bioreactor (MBR) process and will consist of a headworks system, secondary activated sludge process 
with membrane filtration and disinfection (either chlorination or ultraviolet).  The treatment facility will not 
include a septage receiving station.  

The MBR treatment process is similar to traditional activated sludge processes where it uses natural 
occurring microorganisms for the biological oxidation of organic and nutrient load in the wastewater.  
However, instead of the traditional clarification process for liquid-solid separation, such as clarifiers, the 
MBR utilizes submerged in-tank microfiltration membranes to perform the liquid-solid separation.  There 
are several main advantages of the microfiltration membranes.   First, the membranes not only perform 
liquid-solid separation, they also filter the effluent, allowing the effluent to meet tertiary filtration 
requirements.  Microfiltration is a more advanced filtration system than typical tertiary filters, such as sand 
or cloth.  Microfiltration can remove particles down to less than 1 micron.  This allows for the removal of 
inert and organic particulates, larger microorganisms (i.e., bacteria, crypto sporidium and giardia), 
turbidity and even some viruses.  Typical tertiary filtration systems, on the other hand, can only remove 
down to 5 microns or larger.  With the exception of final disinfection, effluent from an MBR meets the 
highest effluent quality standards for the State of Arizona detailed in ACC Title 18 EQ standards.  

The new WRF will be designed with an open treatment process, process ventilation and some odor, noise 
and aesthetic controls.  The design will include strategies to minimize the release of odors to avoid impact 
to any neighbors.  With an ultimate build out of 0.65 MGD, the noise, odor and aesthetic setback 
requirement is 750 ft.  This setback distance is required for facilities within a treatment capacity range of 
0.5 MGD to less than 1.0 MGD.

An influent lift station will not be required since all of the flows will be pumped to the new WRF via offsite 
lift stations.  The wastewater flow will first enter the facility at the headworks system that will consists of 
screening to remove trash and large inorganic materials.  Grit removal and flow equalization may be 
required depending on treatment process selected; however, this can also be performed at the collection 
system lift stations.

Biosolids will be produced by the proposed WRF.  At full buildout, the facility will produce approximately 
1,200 lbs per day.  Biosolids land application is a future possibility; however, this option is not being 
considered at this time.  The biosolids will be dewatered for disposal in a landfill.  All processes of 
treatment, handling and selection of disposal facility will be properly permitted under the ADEQ AZPDES 
program and carried out according to the associated regulations.  These regulations include:

 Arizona Revised Statutes (ARS) Chapter 49 The Environment, Article 3.1 Arizona Pollutant 
Discharge Elimination System Program

 ACC Title 18 Environmental Quality
o Chapter 09, Article 10: Arizona Pollutant Discharge Elimination System – Disposal, Use, 

and Transportation of Biosolids
 Clean Water Act as amended (33 U.S.C. §1251 et seq.)
 Code of Federal Regulations (CFR)

o 40 CFR258: Criteria for Municipal Solid Waste Landfills



A128 TRSD 208 WQMP Amendment – 4th Draft 3-2
Section 3 – Wastewater Treatment Facility

The treatment facility will include an operations and maintenance (O&M) building. The building will include 
areas for operations and maintenance duties, including storage and a maintenance/repair shop.  It is 
estimated that this building will be between 2,500 and 3,000 square feet (SF) in floor space.  

3.1.3 Flow Rates

The current proposed WRF design capacity phasing is 0.25 MGD for Phase I, an addition of 0.25 MGD 
for Phase II, and 0.15 MGD for Phase III.  The ultimate buildout for the facility with all three phases will be 
0.65 MGD.  All design capacities are based on Maximum Month Average Daily Flow.  

3.1.4 Sewage Acceptance

This facility will be designed to accept 100% domestic wastewater flows for treatment.  Industrial / 
commercial wastewater will not be accepted without pretreatment.  Any future industrial / commercial 
wastewater acceptance will require TRSD Board action.  At that time, the policies and procedures will be 
developed to ensure any discharge accepted will meet the ADEQ / EPA Pretreatment Standards.

The treatment facility will not include a septage receiving station.  Currently within the area, two options 
for septage receiving are at the Town of Miami and the Superstition Mountain Community Facilities 
District in Apache Junction. 

3.2 Sewage Collection System
Based on evaluations performed by Gila County, it is estimated that nearly 90% of the properties within 
TRSD are currently served by either substandard/failing septic systems or cesspools.  A centralized 
collection system will be designed and constructed to facilitate the abandonment of the existing cesspools 
and septic systems.

The project, at full buildout, will consist of the installation of the following new wastewater collection 
system infrastructure:

 159,276+/- linear feet (LF) of gravity mains
 27,500+/- LF of force main
 415+/- new manholes
 2,159+/- new service connections

If terrain warrants, individual lift stations and pumps may be used for specific parcels within the area.  It is 
the intent of TRSD that the collection system will be installed within existing road ROWs.  In those areas 
where it is not feasible to install the collection mains in a ROW, it will be necessary to secure an 
easement from the property owner.

3.3 Effluent Management

3.3.1 Discharge

3.3.1.1 Effluent Quality
Beyond meeting the regulatory requirements, TRSD prefers that the new WRF produce the best effluent 
feasible to demonstrate environmental stewardship in the region.  At a minimum, ADEQ requires new 
facilities to produce effluent that will meet ACC Title 18 EQ classification called Best Available 
Demonstrated Control Technology (BADCT).  The BADCT effluent requirements are as follows:

1. BOD5: <30 mg/l
2. TSS: <30 mg/l
3. PH: 6.0 – 9.0
4. TN: <10 mg/l
5. E. Coli: Non-detect in 4 out of 7 daily samples, 

single sample maximum not to exceed 23 cfu/100mL



A128 TRSD 208 WQMP Amendment – 4th Draft 3-3
Section 3 – Wastewater Treatment Facility

The TRSD facility effluent will also meet ACC Title 18 EQ Class A+ Reclaimed Water Standard 
classification, which is similar to BADCT with the additional requirements of tertiary filtration and turbidity 
limits of less than 2 NTU (nephelometric turbidity units).  The Class A+ classification will allow the 
potential for the effluent to be reused for unrestricted irrigation of public landscape and common areas.  

Typically, the BADCT plus filtration will meet AZPDES permit requirements, however, ADEQ may impose 
additional effluent quality limits on a facility that discharges into washes or ephemeral streams.  Any 
required additional limits will not be known until the ADEQ permitting pre-application meeting during the 
early design phase.  

3.3.1.2 Effluent Management
Due to the ongoing flushing process of Pinal Creek, FMI (a mining company and a TRSD project 
stakeholder), has expressed interest in the flows produced by the new TRSD WRF to be discharged into 
Russell Gulch which is a contributor to Pinal Creek.  This would contribute to the overall environmental 
cleaning within the region.  A specific discharge point has not yet been determined, however, if the 
proposed area of property near Gila County Assessor’s parcel number 207-23-001C is acquired for use 
and the proposed WRF location shown on Exhibit 3 (Appendix G) is determined the best fit for the parcel, 
an area of Russell Gulch has been designated to hold the discharge location.  This area is identified on 
Exhibit 3 as well.

This WRF will have a constant discharge.  Discharge volume from the WRF will be dependent on the 
number of connections.  As homes are phased in, the flow will increase.  The buildout flow will be 0.65 
MGD, equating to an annual discharge volume of approximately 237 million gallons. 

3.3.2 Reclamation/Reuse

Since the effluent will also meet ACC Title 18 EQ Class A+ Reclaimed Water Standards, it will allow the 
potential for the effluent to be reused for unrestricted irrigation of public landscape and common areas.  
Until a reuse option is implemented, the WRF will be discharging into Russell Gulch.  This discharge 
requires an ADEQ AZPDES permit.  Based on the requirements; this may affect the disposal for excess 
effluent, requiring the use of other disposal options, such as percolation basins or injection wells.  

Currently, there are several available options for potential effluent reuse for the new TRSD WRF; 
however, at this time TRSD is not pursuing these options.  The options include:

 A number of the mining companies in the area have expressed interest in utilizing the facility’s 